

**Fever medicine:** Always check the package for the amount to give your child based on his/her weight and age. Do not give for more than 3 days without calling your child's doctor.

**Acetaminophen: (Tylenol )** You may give this medicine every 4-6 hours for fever. Do not give more than 5 doses in a day.

Child's age	2-3mo	4-11mo	12-23mo	2-3yr	4-5yr	6-8yr	9-10yr	11yr
weight	7-12lb	13-17lb	18-23lb	24-35lb	36-47lb	48-59lb	60-71lb	72-95lb
Milligram dosage	40mg	80mg	120mg	160mg	240mg	325mg	480mg	650mg
Children's liquid 160mg/tsp (5ml)	1/4tsp (1.25ml)	1/2tsp (2.5ml)	3/4tsp (3.75ml)	1tsp (5ml)	1 1/2 tsp (7.5ml)	2tsp (10ml)		
Chewable tab 80mg			1 1/2 tab	2tabs	3tabs	4tabs	6tabs	8tabs
Jr strength tab 160mg				1tab	1 1/2 tab	2tabs	3tabs	4tabs
Adult strength tab 325mg						1 tab	1 1/2 tab	2tabs

**Ibuprofen: (Motrin)** You may give this medicine every 6-8 hours for fever if your child is older than 6 months of age. Do not give more than 4 doses in a day. Give with food or milk.

Childs age	6-11mo	12-23mo	2-3yr	4-5yr	6-8yr	9-10yr	11yr	12+yr
weight	12-17lb	18-23lb	24-35lb	36-47lb	48-59lb	60-71lb	72-95lb	96+lb
Mg dosage	50mg	75mg	100mg	150mg	200mg	250mg	300mg	400mg
Drops 50mg/dropper (1 dropper= 1.25ml)	1 dropper (1.25ml)	1 1/2 droppers (1.875ml)	2 droppers (2.5ml)	3 droppers (3.75ml)	4 droppers (5ml)			
Childrens liquid 100mg/tsp (1tsp=5ml)	1/2tsp (2.5ml)	3/4tsp (3.75ml)	1tsp (5ml)	1 1/2 tsp (7.5ml)	2tsp (10ml)	2 1/2 tsp (12.5ml)	3tsp (15ml)	4tsp (20ml)
Chewable tabs 50mg each			2 tabs	3tabs	4tabs	5tabs	6tabs	8tabs
Jr strength tab 100mg each					2tabs	2 1/2 tabs	3 tabs	4 tabs
Adult strength tab 200mg					1 tab	1 tab	1 1/2 tab	2 tabs